
Visit the National Academies Press online and register for...

Instant access to free PDF downloads of titles from the

Distribution, posting, or copying of this PDF is strictly prohibited without written permission of the National Academies Press. 
Unless otherwise indicated, all materials in this PDF are copyrighted by the National Academy of Sciences. 
Request reprint permission for this book

Copyright © National Academy of Sciences. All rights reserved.

10% off print titles

Custom notification of new releases in your field of interest

Special offers and discounts

NATIONAL ACADEMY OF SCIENCES

NATIONAL ACADEMY OF ENGINEERING

INSTITUTE OF MEDICINE

NATIONAL RESEARCH COUNCIL

This PDF is available from The National Academies Press at http://www.nap.edu/catalog.php?record_id=13372
[...]
the media filter is also unknown. Also, approximately 10 to 50 mg/L of titanium dioxide 
solids are expected in the SCWO effluent, and up to 150 mg/L of aluminum and calcium 
phosphate precipitates may occur in SCWO effluent when GB and VX are processed. 
These concentrations may also be reduced as a result of settling in the storage tanks but, 
again, to an unknown extent. The storage tanks can be designed to include features that 
maximize sedimentation (e.g., the placement of tank inlets and outlets) regardless of 
these uncertainties. The size distribution and surface characteristics of these solids are 
also unknown, as is their removal efficiency in the filter after coagulation. Additional 
suspended solids may be produced by the coagulant that is used.  

 
Finding. The level of solids that will be in the media filter influent, and the concentration 
of solids that will appear in the filter effluent as a function of time of filter operation 
between backwashes, represent very important unknowns relative to satisfactory media 
filter operation. 

 
The importance of the solids loading factor can be illustrated by calculating the 

frequency of backwashing and the quantity of backwash water required, given some 
simplifying assumptions. An accumulation of 1 lb of solids per square foot of filter media 
is a generally accepted threshold for requiring backwashing. Usually either maximum 
head loss or an unacceptably high level of solids will appear in the filter effluent when 
this level of loading is reached. The actual threshold will be determined by the type of 
solids being removed by the filter, so this calculation is presented for illustrative purposes 
only. 

In the BGCAPP design, there are six filters, with a total area of approximately 95 
ft2, or 15.8 ft2 per filter. A 10-minute backwash time and a filter loading of 2 lb/ft2 have 
been assumed in the BGCAPP design calculations. Given the design operating rate of  
1 GPM/ft2, the design loading of 2 lb/ft2 of filter surface will be reached once per day if 
approximately 180 mg/L of particles are removed. As discussed above, there is a 
potential for much higher particle concentrations in filter influent. If the concentrations of 
solids in the influent that require removal are much higher than 180 mg/L, or if the solids 
are poorly removed by the filter such that the actual loading threshold requiring 
backwashing is far less than the design loading threshold, the filters could require 
continuous backwashing—that is, they would always be operating in reverse, not filtering 
water, and therefore causing process failure.  

An additional problem with the proposed design is the volume of water available 
for backwashing. With filter banks like the ones in the design, it is normal to use five 
filters to produce sufficient water to backwash one filter. In the current situation, five 
filters operating at 1 GPM/ft2 will produce only enough water to backwash at 5 GPM/ft2 
instead of the 15 to 20 GPM/ft2 typically used; thus this option is not available at 
BGCAPP. Rather, it will be necessary to have a reservoir for filtered water that will be 
available for backwash operations, and backwash pumps to supply the water at the 
desired rate.  

It is not apparent how the spent backwash water will be processed. Presumably it 
would be pumped to a holding tank in which the suspended solids could be settled out, 

-20- 



Copyright © National Academy of Sciences. All rights reserved.

Review of the Water Recovery System for the Blue Grass Chemical Agent Destruction Pilot Plant 

 

and then the supernatant could be recycled to the filter influent. The alternative of 
sending the spent backwash water to the RO reject is also available, but if the quantity of 
backwash water is large, this could greatly increase the problem of reject disposal. 
 
Finding. For backwash operations of the filter media, it will be necessary to have 
available a reservoir for filtered water, along with backwash pumps to supply the water at 
the desired rate. 
 
Finding. The selected filtration rate of 1 GPM/ft2 is conservative in view of the amount 
of water necessary to backwash the filter media. 

 
Finding. The actual rate at which solids can be expected to accumulate in the media 
filters is unknown. The BGCAPP particle loading value of 2 lb/ft2 is not conservative but 
is based on a lower filtration rate of 1 GPM/ft2, so higher loadings may be possible. 

 
Finding. A reduction of suspended solids may occur by means of sedimentation in the 
hydrolysate storage tank and the supercritical water oxidation effluent tanks. These tanks 
can be designed to include features, such as the placement of tank inlets and outlets, that 
maximize sedimentation. 
 
Recommendation. The inlets and outlets of the supercritical water oxidation effluent 
storage tanks and the hydrolysate holding tanks should be designed to maximize solids 
removal by means of sedimentation to reduce the solids loading of the granular media 
filter. Sufficient volume below the inlets and outlets should be provided for solids storage 
to ensure that particles do not escape, especially as a slug. 
 
Finding. Preliminary calculations suggest that more backwash water might be needed 
than can be produced by the filters if there is not sufficient removal of particles in the 
hydrolysate holding tank and the supercritical water oxidation effluent tanks.  
 
Recommendation. Means to provide sufficient sedimentation should be ensured, or other 
procedures used upstream of the multimedia filters, so that these filters will not be 
overloaded with solids. 
 

Clarifiers 

Clarifiers are tanks that provide an opportunity for suspended solids to settle out 
by sedimentation under quiescent conditions. When used, clarifiers are installed in the 
process flow prior to filters in order to remove particles and to pretreat RO influents, 
either when suspended solids concentrations are high or when the suspended solids are 
particularly difficult to remove. The BGCAPP design does not currently include any 
clarifiers.  

The details of clarifier operation vary depending on the design of a given clarifier. 
In a circular clarifier, the water enters the center of the tank, and the clarified water 
overflows the tank edges and is collected. Clarifier design is based on overflow rate—the 
rate at which water flows over the edges of the clarifier—and solids flux. Operationally, 

-21- 



Copyright © National Academy of Sciences. All rights reserved.

Review of the Water Recovery System for the Blue Grass Chemical Agent Destruction Pilot Plant 

 

overflow rate is calculated as the flow rate through the clarifier divided by the area 
available for sedimentation. For ideal clarifiers, the overflow rate is the upward liquid 
velocity. Particle settling velocity is typically calculated using Stokes’ law and is a 
function of particle diameter and particle density. For typical drinking water and 
wastewater treatment applications, overflow rates of 800 to 1,200 gal/ft2/day are typical. 
In metric units, the overflow rate is expressed in meters per hour or meters per day.  
 The second clarifier design parameter is the solids loading rate, usually expressed 
as a solids flux. Typical design bases for solids flux for wastewater treatment plants are 
25 to 40 lb/ft2-day. The exact value depends on the nature of the solids and on how well 
they settle. Usually, either overflow rate or solids flux controls a clarifier design, but not 
both simultaneously. In the case of a BGCAPP clarifier, the overflow rate would be the 
controlling parameter for the clarifier design. With the normal range of overflow rates 
stated above, the influent suspended solids would have to be as high as 2,500 to 3,000 
mg/L for the solids flux to become limiting.  

The original BGCAPP WRS process design included a clarifier with an overflow 
rate of 470 gal/ft2/day and a clear well,5 but both have since been removed. Box 1 
describes why the clarifier and clear well were removed from the BGCAPP WRS design. 

 
Finding.  The absence of a clarifier in the process flow increases the likelihood of 
overloading the filters with solids. 

 
Finding. The insertion of a clarifier in the process stream would reduce the likelihood of 
filter problems from excessive solids loading of the filter. 
  
Recommendation. The conversion of supercritical water oxidation (SCWO) effluent 
storage tanks into clarifiers should be considered. Although this modification will not 
reduce the solids that are formed during coagulation, it will ensure good removal of 
solids that readily settle out of the SCWO effluent, thereby decreasing the solids loading 
on the media filters. The conversion into clarifiers would involve inlet and outlet design, 
as well as other factors such as consideration of solids accumulation, removal, and 
appurtenances to improve solids removal. 

 
Potential for Microbial Growth Between the SCWO Reactor and the RO System 

Another concern in a standard industrial RO water recovery system is microbial 
growth downstream in the system prior to the RO membrane because such microbial 
growth can cause RO membrane fouling. The committee believes that such fouling is 
very unlikely, because the composition of the agent and energetic hydrolysates will not 
be conducive to sustaining live microbes, and the extreme temperature and pressure in the 
SCWO reactor will destroy any live microbes in the hydrolysate streams. There is, 
however, some potential for the introduction of microbes by way of the cooling tower 
and steam blowdown water.  

Should microbial growth occur, the installation of a chlorination system would be 
a simple solution. The addition of chlorine could be followed by dechlorination 

                                                 
5A clear well is a storage tank. In this case, it was a tank that would have held effluent from the 

clarifier. 

-22- 



Copyright © National Academy of Sciences. All rights reserved.

Review of the Water Recovery System for the Blue Grass Chemical Agent Destruction Pilot Plant 

 

 

 
 

BOX 1 Excerpt from Bechtel Parsons Blue Grass Trend Notice TN-24915-06-00126 
 
Trend Description 
 

Deletion of the SPB [SCWO Process Building] Water Recovery System (WRS) clarifier 
and clear well tank is covered by this trend. Deletion of the clarifier requires increasing the size of 
the multi-media filters located upstream of the Reverse Osmosis (RO) units to ensure the RO units 
are not exposed to excessive solids loading. If the clarifier is deleted, there is no longer a need for 
the clear well tank. 

The clarifier was included in the intermediate SPB design to remove solids levels 
anticipated for all munitions campaigns. This was based on the solids data available at that time. 
However, based on more recent data, solids levels (600 to 700 ppm) requiring a clarifier are only 
anticipated for the H campaign. The H campaign is relatively very short and is anticipated to have 
a duration of approximately 12 to 14 weeks. Therefore, the technical viability of deleting the 
clarifier and increasing the size of the multi-media filters was investigated. Two qualified bidders 
were contacted to determine the feasibility of this optional approach. Both bidders indicated that 
deleting the clarifier is technically feasible. One bidder indicated a slight increase in filter size 
would be required (from 36” to 48” diam.). The second bidder indicated that a significant increase 
would be needed (to 8’ diam.). This trend is based on increasing the size of the filters to 48” 
diameter as this is a technically feasible approach. 

Due to increased filter solids loading during the H campaign, the total quantity of 
backwash water is estimated to increase by 430,000 gallons. Backwash water is discharged to the 
existing RO Reject Tanks and trucked offsite for treatment and disposal. 

 
Trend Justification (Impact if this trend is not approved) 
 

Since the clarifier is not needed during the vast majority of the operations duration (not 
needed during the VX and GB campaigns) and a significant net cost savings is realized, it is 
recommended that the clarifier be deleted. Eliminating the clarifier and clear well tank and 
increasing the size of the multi-media filters result in a more cost-effective design. Based on input 
obtained, the equipment only estimated cost savings is approximately $380,000. 

Elimination of the clarifier results in a more efficient design as a major piece of equipment 
is eliminated. Construction, Systemization, Operations, Maintenance and Closure efforts would be 
significantly reduced. 

A secondary and significant benefit resulting from the deletion of the clarifier and the clear 
well tank is that a significant amount of floor space would be made available in the SPB. This 
space could be used during the Construction, Systemization, Operations and Closure phases of the 
project resulting in increased efficiencies. An open area of roughly 1,000 sq. ft. would be created. 
 
__________________ 
SOURCE: Reprinted from BPBG (2006), p.1. 

 
 
 

-23- 



Copyright © National Academy of Sciences. All rights reserved.

Review of the Water Recovery System for the Blue Grass Chemical Agent Destruction Pilot Plant 

 

immediately prior to the RO membranes, although dechlorination might not even be 
necessary given the short operational life span planned for the WRS, provided that the 
free chlorine concentration is below 0.1 to 0.5 ppm, or the concentration of chloramines 
is below 2 to 5 ppm. 

 
Finding. Microbial growth downstream of the supercritical water oxidation reactor and 
prior to the reverse osmosis system is not likely. If microbial growth does occur and is 
deemed a problem, adding a chlorination system would be a simple solution. 
 
Finding. If chlorination were added prior to the reverse osmosis (RO) membrane, for the 
short planned operational life of the water recovery system, removal of chlorine prior to 
the RO membrane might not be necessary if the free chlorine concentration were below 
0.1 to 0.5 ppm, or the chloramine concentration were below 2 to 5 ppm. 

 
Managing Pretreatment Risks 

Approaches typically used by the water industry to manage pretreatment risks 
involve tests that are performed using actual filter influent at both bench and pilot scales. 
In the absence of performing on-site tests or obtaining site-specific water samples that 
can be used in laboratory tests, synthetic influent solutions are prepared in the laboratory 
by adding appropriate masses of salts and surrogate particles to laboratory deionized 
water. 

 
Laboratory Particle Size Analyses 

An understanding of the size of particles present in RO influents greatly facilitates 
the proper selection of the prefiltration process to be placed upstream of an RO unit. 
Large particles are easily removed by multimedia filtration, whereas submicron colloids 
are better removed by microfiltration. Nanoparticulate species are best removed by 
ultrafiltration.  

 
 

Laboratory Particle Stability Analyses 

An understanding of the relationship between particle surface charge, stability 
against aggregation, and the chemistry of added coagulants is critical to optimizing 
multimedia filter performance. Bench-scale coagulation jar tests are normally conducted 
to evaluate the optimal coagulant selection (e.g., ferric, alum, PACl, or polymer), 
appropriate coagulant dose, and any pH adjustment needed to achieve maximum particle 
removal. 

 
 
 
 
 

-24- 



Copyright © National Academy of Sciences. All rights reserved.

Review of the Water Recovery System for the Blue Grass Chemical Agent Destruction Pilot Plant 

 

Laboratory Particle Filterability Analyses 

Bench-scale column filtration experiments can be helpful in selecting the filter 
media size, type of medium (sand, anthracite, garnet, synthetic media, or others), and 